
Parts List

DESCRIPTIONPART NUMBERQTYITEM

Motor, SDS Long4042511

O-Ring, 0083880083

O-Ring, Housing3884544

10-32 X 2  Bolt SS2085026

Washer, AN-960 #10 Flat2177557

Cam Assembly T-13041125111

Outer Piston Assembly41350112

Piston, Top Mount Quad40700313

Diaphragm, SDS-T-125, 80 Dur41210115

SDS-T Check Valve Assembly41180116

10-32 X 1 Piston Screw20650317

Relief Valve Assembly, T-130-13540750118

10-32 X 3 1/2  Bolt SS20930321

O-Ring, Triplex CV 2mm X 36mm41325122

Screw, 8-32 X 5-1621600823

Cable Guard, Triplex41430124

O-Ring Relief Valve 01538805127

1

1

2

2

3

3

4

4

A A

B B

C C

D D

TITLE

SIZE DWG NO
REV

SCALE SHEET OF

DRAWN

CHECKED

QA

MFG

APPROVED

SDS-T-130 Major Kit

55680
1 1 

 

C

SunPumps, Inc.James C. Allen 11/15/2014

 
 

  

  

 

SDS-T-130 Major Repair Kit

23

21

23

18

27

7

3

22

16

17

13

15 4

12

11

1

4

3

7

6

23

24


